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REPORT

Anodized Finish, Class |, Bronze

Coating: SAPA 215 Dark Bronze Anodize (lot #21687386)

Pre-Treatment: Acid Etch / Caustic Etch
Drawing: #TSW-276
Production Date: 3/13/14

A. PROCEDURE

MEMBERS

AMERICAN NATIONAL STANDARDS INSTITUTE
AMERICAN SOCIETY FOR QUALITY CONTROL
FEDERATION OF SOCIETIES FOR COATINGS TECHNOLOGY

Date: August 12, 2014

Report No: 46935

Submitted sample was tested according to AAMA 611-12, “Voluntary Specification for Anodized
Architectural Aluminum, Class |, Designation A44, all sections, except 8.7 Weather Exposure.

B. RESULTS

Test Results

8.1 Oxide Coating Thickness (mil) 0.70
(ASTM B487)

8.2 Oxide Coating Weight & Pass
Apparent Density
(ASTM B137)
8.2.1 Coating Weight (mg/in?) 27.0
8.2.3 Apparent Density (g/in®) 38.6

8.3 Color Uniformity (AE) 1.2
(AATCC TM173)

8.4 Gloss Uniformity 1.6
(ASTM D523, 60°)

8.5 Abrasion Resistance Pass

(Michael Clark Abrasion Test)

AAMA 611-12 (I) Specification
Requirements

0.70 min.

27.0 min.
38.0 min.
5.0 max.

A 15.0 max.

No bite or chalk dust pick-up

THE ANALYSIS OF THE ABOVE SAMPLE OR SAMPLES DO NOT IMPLY AN ENDORSEMENT. THIS REPORT OR ANY PART THEREOF MAY
NOT BE REPRODUCED OR USED FOR ADVERTISING PURPOSES WITHOUT OUR EXPRESS WRITTEN CONSENT.
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Test Results AAMA 611-12 (1) Specification
Requirements
8.6 Corrosion Resistance Pass No spots or pits larger
(ASTM B117, 3000 hrs. using (No spots than 1 mm
5% salt solution) or pits)
8.8  Seal Test (mg/in?) 0.8 2.6 max loss

(ASTM B680)

8.9 Craze Resistance, °F Pass No crazing @ 170° min

Date Testing Started: 3/31/14
Date Testing Completed: 8/12/14
Date Test Report Expires: 8/12/17
Sampled by: Initial Submittal

The test results indicate that the sample tested is in compliance with all of the performance
requirements of AAMA 611-12 Class | except for Section 8.7 as procedurally noted.
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